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Project: Vogtle COL Location: B-3015 Project No.: 6141060286

Boring No.: B-3015 Tested By: BM Checked By: HJ

.1 Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50°

| Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28"

‘{ Description: CLAY (CH)

Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 27.56 28.31
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 91.1 98.66
Compression Index: 0 Saturation, % 87.52 107.89
Diameter: 2.5 in Height: 1 in Void Ratio 0.85 0.71
LLz 52 PL: 27 Pl: 25 GS: 2.70

Project: Vogtle COL

Location: B-3015

Project No.: 6141060286

Boring No.: B-3015

Tested By: BM

Checked By: HJ

Sample No.: UD-1C

Test Date: 5/25/07

Depth: 121.50°

| Test No.: 7520

Sample Type: Undisturbed

Elevation: 100.28’

~ { Description: CLAY (CH)

Remarks:

Thu, 11-0CT-2007 15:54:30
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3015 Project No.: 6141060286
Boring No.: B-3015 Tested By: BM Checked By: HJ
Sample No.: UD-1C Test Date: 5/25/07 Depth: 121.50'
Test No.: 7520 Sample Type: Undisturbed Elevation: 100.28"'
Soil Description: CLAY (CH)
Remarks:
Applied Final Void Strain T50 Fitting Coefficient of Consolidation
Stress Displacement Ratio at End Sq.Rt. Log Sg.Rt. Log Ave.
pst in % min min ft~2/sec ft"2/sec ft"2/sec
i 100 0.00104 0.848 0.10 0.5 0.0 1.20e-005 0.00e+000 1.20e-005
2 500 0.00566 0.840 0.57 0.2. 0.1 3.03e-005 5.57e-005 3.92e-005
3 1e+003 0.008859 0.834 0.89 01 0.0 5.11e-005 0.00e+000 5.11e-005
4 2e+003 0.01606 0.820 1.61 0.3 0.1 1.65e-005 3.84e-005 2.31e-005
5 4e+003 0.02537 0.803 2.54 0.2 0.1 3.40e-005 6.40e-005 4.44e-005
6 8e+003 0.03907 0.778 3..91 0.2 0.1 3.50e-005 5.59e-005 4.31e-005
7 2e+003 0.03374 0.788 337 0.1 0.0 4.46e-005 0.00e+000 4.46e-005
8 1e+003 0.03055 0.794 3..05 0.3 6.2 2.06e-005 2.29e-005 2.17e-005
9 2e+003 0.03141 0.792 3.14 0.4 0.0 1.36e~005 0.00e+000 1.36e-005
10 4e+003 0.03415 0.787 3.42 017 0,0 7.27e-006 2.01e-004 1.40e-005
11 8e+003 0.03942 0.777 3.94 0.4 0.0 1.35e-005 0.00e+000 1.35e-005
12 1.6e+004 0.05497 0.748 5.50 Ol 0::0 4.87e~005 1.84e-004 7.70e-005
13 3.2e+004 0.07464 0.712 7.46 0.1 0.0 3.75e-005 1.63e-004 6.09e~005
14 6.4e+004 0.1019 0.662 192 0:4:2 0.0 2.65e-005 1.03e-004 4.22e-005
15 1.6e+004 0.0978 0.669 9.78 0.0 0.0 1.55e-004 0.00e+000 1.55e-004
16 4e+003 0.08777 0.688 8.78 0.2 0.0 2.84e-005 0.00e+000 2.84e-005
17 1e+003 0.07661 0.708 7.66 y s 1.3 4.23e-006 3.70e-006 3.95e-006
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL Location: B-3017 Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ

b iojzefo

= Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00°

# | Test No.: 7522

Saomple Type: Undisturbed

Elevation: 128.10’

. Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 8600 psf Water Content, 7% 34.26 34.02
Preconsolidation Pressure: 0 psf Dry Unit Weight, pcf 84.88 91.35
Compression Index: 0.12 Saturation, % 96.44 112.22
Diameter: 2.5 in Height: 1 in Void Ratio 0.93 0.80
LL: 65 PL: 36 Pl: 29 GS: 2.63

Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: Hi [ w/3//7)

-1 Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00°

/| Test No.: 7522

Sample Type: Undisturbed

Elevation: 129.10’

‘| Description: SILT (MH)

Remarks: Cr= 0.018

Wed, 24-0CT-2007 09:42:05
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ (1o tofzefo

| Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00°

| Test No.: 7522

Sample Type: Undisturbed

Elevation: 129.10’

1 Description: SILT (MH)

Remarks: Cr= 0.018

Wed, 24-0CT-2007 09:41:54
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: 9600 psf Water Content, % 34.26 34.02
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 84.88 91.35
Compression Index: 0.12 Scaturation, % S6.44 112.22
Diameter: 2.5 in Height: 1 in Void Ratio 0.83 0.80
LL: 65 |PL: 36 PI: 29 GS: 2.63

Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: H /4 /20/277

| Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00°

Test No.: 7522

Sample Type: Undisturbed

Elevation: 129.10’

Description: SILT (MH)

Remarks: Cr= 0.018

Wed, 24-0CT-2007 09:41:54
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Project: Vogtle COL

Boring No.:

Sample No.: UD-1

Test No.:

7522

Soil Description:

Remarks:

O OoJOo U WN

c

oo W

r= 0.018

Applied
Stress
pst

100

500
le+003
2e+003
4e+003
8e+003
2e+003
le+003
2e+003
4e+003
8e+003
. 6e+004
.2e+004
.4e+004
.6e+004
4e+003
1e+003

B-3017

SILT (MH)

Final
Displacement
in

0.004689
.02458
.02937
.03508
.04197
.05099
.04554
.04277
0.0445
0.04742
0.05158
0.06481
0.08069

0.1016

0.0948
0.08261
0.07082
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CONSOLIDATION TEST DATA

Location: B-3017
Tested By: BM
Test Date: 5/25/07

Sample Type:

1022 of 1625

Undisturbed

T50 Fitting

+RE.
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Project No.:

6141060286

Checked By: HJ
Depth: 93.00°
Elevation: 129.10°

Coefficient of Consolidation

Sq.Rt.
ft~2/sec

.69e-006
.04e-005
.82e-006
.94e-005
.53e-005
.32e-005
.42e-004
.77e-006
.72e-004
.83e-005
.75e-005
.00e~005
.70e-005
.82e-005
.85e-004
.12e-005
.93e-006
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Log
£t~2/sec

.00e+000
.00e+000
.68e-005
.08e-005
.25e-004
.06e-004
.00e+000
.00e+000
.00e+000
.00e+000
.00e+000
.68e-005
.90e-004
.80e~004
.00e+000
.93e-004
.15e-005

Ave.
ft~2/sec

7.69e-006
4.04e-005
1.29e-005
2.94e-005
8.58e-005
6.13e-005
2.42e-004
3.77e-006
1.72e-004
7.83e-005
7.75e~005
4.69e-005
1.1%e-004
7.61e-005
1.85e-004
5.38e-005
5.87e-006



CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 1 of 17
Stress: 100. psf
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Project: Vogtle COL Location: B-3017 Project No.: 6141060286
Boring No.: B-3017 Tested By: BM Checked By: HJ

{ Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

2 | Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10"

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 2 of 17
Stress: 500. psf
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Project: Vogtie COL Location: B-3017 Project No.: 6141060286

Boring No.: B-3017 Tested By: BM Checked By: HJ

| Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10°

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 3 of 17
Stress: 1000. psf
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Project: Vogtle COL Location: B~3017 Project No.: 6141060286

Boring No.: B-3017 Tested By: BM Checked By: HJ

Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

4 | Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10

" Description: SILT (MH)

Remarks:
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2.8

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 4 of 17
Stress: 2000. psf
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Project: Vogtle COL Location: B-3017 Project No.: 6141060286

Boring No.: B-3017 Tested By: BM Checked By: HJ

-{ Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

| Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10’

1 Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 5 of 17
Stress: 4000. psf
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Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ

Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00°

Test No.: 7522

Sample Type: Undisturbed

Elevation: 129.10°

Description: SILT (MH)

Remarks:

Thu, 11-0CT-2007 15:55:05
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STRAIN, %

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 6 of 17
Stress: 8000. psf
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Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ

4 Sample No.: UD-1

Test Date: 5/25/07

Depth: 83.00°

Test No.: 7522

Sample Type: Undisturbed

Elevation: 129.10'

“| Description: SILT (MH)

Remarks:

Thu, 11-0CT-2007 15

:55:08
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4.4

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 7 of 17
Stress: 2000. psf
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Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ

4 Sample No.: UD-1

Test Date: 5/25/07

Depth: 93.00’

est No.: 7522

Sample Type: Undisturbed

Elevation: 129.10°

1 Description: SILT (MH)

Remarks:

Thu, 11-0CT-2007 15:55:05
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 8 of 17
Stress: 1000. psf
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 8 of 17
Stress: 2000. psf
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1 Description: SILT (MH)
Remarks:
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4.3

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 10 of 17
Stress: 4000. psf
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1| Test No.: 7522 Elevation: 129.10°

Sample Type: Undisturbed

‘| Description: SILT {MH)
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 11 of 17
Stress: 8000. psf
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Description: SILT (MH)
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step: 12 of 17

Stress: 16000 psf
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Test No.: 7522
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‘| Description: SILT (MH)
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 13 of 17
Stress: 32000 psf
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| Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10°

Description: SILT (MH)
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CONSOLIDATION TEST DATA

Constant Load Step: 14 of 17

TIME CURVES

Stress: 64000 psf

7 i ! 1 l‘ lll! 1 1 1 1 1 lII’ l‘ I 1 i l 11 l' 1 1 ] 1 lllll g i i 1 L1 it
8 =
3 o
93 2
] :
z - .
=z 10+ -
g '
1%0) 3 E
. E
113 1=
L 2 R S A LI R M I o
13 ] T T ; T I;Ii T T " Y. IYI:IK I I: T ; ; T ; ii i ; j l ; lili ; | T ; T ll;_
0.01 0.1 1 1C 100 1000
TIME, min
| SRS N N RN NN O N ! I 1 1 & 1 i1 i ) N RN T N N N S l I N N N N I -
b j -
g BOe0e E
g %WWWW E
” E
13 t T 1 1T ¢+ ¢ 1T 1T 17T l T 1 1 T T 17 1T 1 71 l T 1 17 T 1 rrrrr i T 1 11 171157 i T 1 rrrr17 17 ] T 1T 1T T 17 1T ¥ 1717 -
0 5 10 15 20 25 30

SQUARE ROOT of TIME, min

Project: Vogtle COL

Location: B-3017

Project No.: 6141060286

Boring No.: B-3017

Tested By: BM

Checked By: HJ

4 Sample No.: UD-1
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Sample Type: Undisturbed
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‘I Description: SILT (MH)

Remarks:
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9.0

CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 15 of 17
Stress: 16000 psf
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Boring No.: B-3017 Tested By: BM Checked By: HJ
Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

| Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10°

| Description: SILT (MH)
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 16 of 17
Stress: 4000. psf
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Location: B-3017 Project No.: 6141060286

Boring No.: B-3017

Tested By: BM Checked By: HJ

Sampie No.: UD~1

Test Date: 5/25/07 Depth: 93.00°

" Test No.: 7522

Elevation: 129.10°

Sample Type: Undisturbed

! Description: SILT (MH)
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CONSOLIDATION TEST DATA
TIME CURVES
Constant Load Step: 17 of 17

Stress: 1000. psf
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Project: Vegtle COL Location: 8-3017 Project No.: 6141060286
Boring No.: B-3017 Tested By: BM Checked By: HJ

Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10°

Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Vogtle COL Location: B-3017 Project No.: 6141060286

Boring No.: B-3017 Tested By: BM Checked By: HJ

| Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

| Test No.: 7522 Sample Type: Undisturbed Elevation: 12910

| Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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VERTICAL STRESS, psf
Before Test After Test
Overburden Pressure: O psf Water Content, % 34.26 34.02
Preconsolidation Pressure: O psf Dry Unit Weight, pcf 84.88 91.35
Compression Index: O Saturation, % 96.44 112.22
Diameter: 2.5 in Height: 1 in Void Ratio 0.93 0.80
LL: 65 PL: 36 Pl: 29 GS: 2.63
Project: Vogtle COL Location: B-3017 Project No.: 6141060286
Boring No.: B-3017 Tested By: BM Checked By: HJ

Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°

Q?MACTEC Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10°

1 Description: SILT (MH)

Remarks:
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CONSOLIDATION TEST DATA

Project: Vogtle COL Location: B-3017 Project No.: 6141060286
Boring No.: B-3017 Tested By: BM Checked By: HJ
Sample No.: UD-1 Test Date: 5/25/07 Depth: 93.00°
Test No.: 7522 Sample Type: Undisturbed Elevation: 129.10'
Soil Description: SILT (MH)
Remarks:
Applied Final Void Strain T50 Fitting Coefficient of Consclidation
Stress Displacement Ratio at End Sqg.Rt. Log Sg.Rt. Log Ave.,
psf in % min min ft"2/sec ft"2/sec ft 2/sec
1 100 0.004689 0.925 0.47 0.7 0.0 7.69e-006 0.00e+000 7.69e-006
2 500 0.02458 0.887 2.46 0.1 0.0 4.04e-005 0.00e+000 4.04e-005
3 1e+003 0.02937 0.878 2.94 0.7 0.1 7.82e-006 3.68e-005 1.29e-005
4 2e+003 0.03508 0.866 3.5L 0.3 0.1 1.94e-005 6.08e-005 2.94e-005
B 4e+003 0.04197 0.853 4.20 0.1 0.0 6.53e~-005 1.25e-004 8.58e-005
6 8e+003 0.05099 0.836 5,10 0.1 0.0 4.32e-005 1.06e-004 6.13e-005
7 2e+003 0.04554 0.846 4.55 0.0 0.0 2.42e~-004 0.00e+000 2.42e-004
8 le+003 0.04277 0.852 4.28 1.4 0.0 3.77e~-006 0.00e+000 3.77e-006
9 2e+003 0.0445 0.848 4.45 0.0 0.0 1.72e-004 0.00e+000 1.72e-004
10 4e+003 0.04742 0.843 4.74 0.1 0.0 7.83e-005 0.00e+000 7.83e-005
11 8e+003 0.05158 0.835 5.16 0.1 0.0 7.75e~-005 0.00e+000 7.75e-005
12 1.6e+004 0.06481 0.809 6.48 0.1 0.1 4.00e-005 5.68e-005 4.69e-005
13 3.2e+004 0.08069 0.778 8.07 0.1 0.0 8.70e-005 1.90e-004 1.19e-004
14 6.4e+004 0.1016 0.738 10.16 0.1 0.0 4.82e-005 1.80e-004 7.61e-005
15 1.6e+004 0.0948 0.751 9.48 0.0 0.0 1.85e-004 0.00e+000 1.85e-004
16 4e+003 0.08261 0.775 8.26 0.2 0.0 3.12e-005 1.93e-004 5.38e-005
17 1e+003 0.07082 0.797 7.08 %.2 0.4 3.93e-006 1.15e-005 5.87e-006
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